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X-ray Industrial TV Test Report

Report No: 2023078

pipe body

Sensitivity

1] TR i Customer
7= 4R production name 2 E4NE spiral steel pipe IR R SUHE IR E 245 Double—face
welding submerged arc automatic
method welding
UL inspection area BRIE%E welding seam on the REE

for qualified.

#H#% specification (mm) %P T H quantity BT B lashaay Ttid £ 1FRemark
material voltage (KV) electric production
current standard
MA>
1500%19%12000 Gr50 97pieces 180 2.5 EN10219-1 |  ——
PEELE R ARUNE SRS EN10219-1 A5, PFE N
Test Result: This batch of steel pipe tested by the proportion according to EN10219-1 standard, evaluation
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Hydrostatic tests report

Report No: 2023078
e HLA7 Customer
F g By T
() -
#-Z specification MR S Lid kS Pressure fig;fi?in % v Remark
(mm) material quantity (Mpa) holding 3
5 standard
(second)
1500%19%12000 Grb0 97pieces 7.7 10 EN10219-1 | ———
G EE R ARUENE LK EAN, 2IARIEN10219-1 FrdEMEE 1, TEENEH.

Test Result: This batch of steel pipe by the water pressure test, achieves the EN10219-1

standard pressure, and assessment of qualified.
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Ultrasonic Test Report

Report No. 2023078

1] B8 i Customer
72 b AL R W TR IFR RS CTS8003  |#5475 5% Double—face
production name spiral steel pipe [Machine type welding method submerged arc
automatic welding
. By e FRIH Probe  [K2
M FiMaterial Gr50 Scanning ratio o
. Level 1: 1 specification 8x12 bp
adjust

T XA ik v
LA DA Ui 5 5% W77 single face el 3 aste
inspection area end welding seam [Test method bilateral Coupling agent ” p

method
ks SR
specification . H P e production standard £ 1FRemark

Com) quantity

1500%19%12000 97pieces EN10219-1 |

I EE R ARUNE SR FF S ENL0219-1 A5, P2 NE#E.
Test Result: This batch of steel pipe tested in accordance with EN10219-1 standard, evaluation for
qualified
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